

CE Certification & Declaration of Performance

Paragon
A Division of National Floorcoverings Ltd
Farfield Park
Manvers
Wath-upon-Deerne
Rotherham
S63 5DB

Vapour Carpet Tile
100% nylon bitumen backed carpet tile intended for internal use

This product has been tested under System 3 and conforms to
EN 14041:2004

Reaction to fire Class Bfl-s1
Slipperiness NPD

Authorised Testing Laboratory
BTTG Testing & Certification Ltd
WIRA House
West Park Ring Road
Leeds
LS16 6QL

Authorisation
As Managing Director, I am authorised to sign this Declaration of Performance
on behalf of Paragon



David Rhodes
June 2016